



REPORT

0540116

EKOTEKS

REPORT NUMBER:	0540116
DATE-IN:	19.12.2005
DATE-OUT:	22.12.2005
BUYER NAME:	-
CLIENT NAME:	technotex by ISOTEX
ADDRESS:	Buttim B Blok K:3 No: 795 BURSA/TÜRKİYE
CONTACT PERSON:	ALTAN AKDOĞAN

SAMPLE DESCRIPTION:	One sample of (claimed to be 100 % polyester; 87 g/m ²) stone (V.1026) woven fabric. (dyed fr linen look-width:300cm)
ORDER NUMBER:	-
ARTICLE NUMBER:	ISO.LINEN LOOK 301
END-USE:	Drapery
CARE LABEL:	-

REQUIRED TESTS	RESULT	COMMENTS
PHYSICAL PROPERTIES TESTS		
Flammability	P	
P: Pass F:Fail R: Refer to retailer technologist. Evaluated according to BS 5867 Part 2 B&C requirements.		

REMARK: This report can not be reproduced except in full, without written approval of the laboratory. The results given in this report belong to the received sample. Original samples are kept for 1 month and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95 %. Tests marked (*) in this report are not included in the DAP Accreditation Schedule for this Laboratory.

E.Volkan Yıldırım
Müşteri Temsilcisi

H.Özlem Çavumirza
Teknik Müdür





REPORT

0540116

EKOTEKS

TEST RESULTS

FLAMMABILITY; BS 5867 Part 2

Performed on original fabric.

Flame height: 45 mm

Gas type: Co Butane

Conditioned @ 20± 2°C and 65 % ± 2 relative humidity.

Test conditions:

Temperature: 20°C

Rel Humidity: 60 %

Barometric: 1000 hpa

The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

BS 5867 Part 2 Type B BS 5438:1976 Test 2	^	v	^	>	<	>
Flame Application Time(s)	15	15	15	15	15	15
Afterflame Time(s)	0	0	0	0	0	0
Afterglow Time(s)	0	0	0	0	0	0
Flaming Debris	No	No	No	No	No	No
Flame on Edge	No	No	No	No	No	No
Hole on Edge	No	No	No	No	No	No
Glow on Edge	No	No	No	No	No	No
Mean Results	The fabric that was tested complies with the requirements for type B of BS 5867 Part 2					

BS 5867 Part 2 Type C BS 5438:1976 Test 2	Front Length	Front Width	Back Length	Back Width
Flame Application Time(s)	5/15/20/30	5/15/20/30	5/15/20/30	5/15/20/30
Afterflame Time(s)	0	0	0	0
Afterglow Time(s)	0	0	0	0
Flaming Debris	No	No	No	No
Flame on Edge	No	No	No	No
Hole on Edge	No	No	No	No
Glow on Edge	No	No	No	No
Mean Results	The fabric that was tested complies with the requirements for type C of BS 5867 Part 2			

“^, v” : Length Directions

“>, <” : Width Directions

